
    
 
CHAPTER 7  
UTILITIES 
 

   

Hanover Borough & Penn Township Joint Comprehensive Plan 155 

 
The Sheppard-Myers Reservoir 

Water, sewer, and stormwater utilities are essential to supporting existing community and 
economic uses and enabling future development in the Hanover area. The purpose of this 
chapter is to provide an overview of public water-related utility conditions and needs in the 
Hanover area. Information on current service areas and usage, facility capacities, current 
inadequacies, and future needs are discussed, followed by recommendations for system 
maintenance, improvement, and expansion. More detailed planning for each of these utilities is 
referenced. 

THE REGIONAL WATER SYSTEM 
[...]
Wastewater System serves 11,993 customers: 5,883 connections in Hanover Borough, 2,439 
connections in Penn Township, 2,801 connections in Conewago Township and 870 connections 
in McSherrystown Borough. Each contributing municipality is responsible for the operation 
and maintenance of the collection system serving their respective jurisdiction, including inflow 
and infiltration (I&I) control activities to identify failures in the underground pipes and 
sediment buildup. Within Hanover Borough, the wastewater is transported by gravity through 
72 miles of pipeline to the Hanover Regional Wastewater Interceptor System.  



Chapter 7  
 

162 Hanover Borough & Penn Township Joint Comprehensive Plan 

Four pumping stations lift wastewater from the contributing collection systems and low points 
in the Borough into the Borough’s gravity fed system: one for the Conewago Township 
collection system, one for the Penn Township system, one in the Borough at the water 
treatment plant, and one dedicated to the Regional Interceptor system.  

The pumping stations are reported to be in good condition and the two serving Conewago 
Township have additional capacity. The Conewago Township owned pump station, Allwood 
Manor Pumping Station, is designed to pump 350 gpm with provisions to allow for 500 gpm of 
pumping capacity in the future. The Regional Interceptor pumping station is located near the 
Village of Edgegrove in Conewago Township. This pumping station, the Edgegrove Station, 
was upgraded to 6.2 mgd in 2007. The average annual measured flow during 2012 was 0.94 
mgd, however flows are expected to increase as development in Conewago Township occurs.  

Prior to 2005, the Borough occasionally experienced Sanitary Sewer Overflows (SSOs) 
throughout the collection system as well as at the Hanover Regional WWTP. The SSOs 
occurred as a result of heavy wet weather flows into the sewer system caused by inflow and 
infiltration (I&I) into aging service laterals and collections lines and by hydraulic bottlenecks. 
This results in raw sewage discharging into the surrounding environment prior to reaching the 
wastewater treatment plant. 

Since 2005, the Borough has implemented an extensive sewer inspection program consisting of 
manhole inspection and closed-circuit television inspection of main sewers and service laterals. 
More than 13.5 miles of sewer mains have been televised and more than 100,000 gallons per 

 
Figure 7-1 Inflow and infiltration Diagram 



Utilities  
 

Hanover Borough & Penn Township Joint Comprehensive Plan 163 

 
Hanover Area Regional Wastewater 
Treatment Plant 

day of excessive infiltration was detected from specific defects. 
Responding to these deficiencies, the Borough has completed 
improvements that included: 

• The Edgegrove Pumping station upgrade (construction 
completed in 2007), 

• Enlargement of a portion of the Plum Creek Interceptor 
(construction complete in 2011), 

• An extended commitment to implement a sewer evaluation 
survey and maintenance/repair program of the Borough of 
Hanover’s wastewater collection system (ongoing), 

• Improvements to the North and West Side Trunk Sewers 
(construction complete in 2011), and 

• Improvements to the Hanover Regional WWTP (construction substantially complete in 
2013). 

In addition, the Borough has allotted funds for lining approximately 20,000 linear feet (3.8 
miles) of 8-, 10-, and 12-inch diameter sewer mains and approximately 80 point repairs within 
the HB and HC subsheds, located at the north end of the Borough. These improvements were 
completed in 2014.   

WASTEWATER TREATMENT AND DISCHARGE 
The Hanover Area Regional Wastewater Treatment Plant (WWTP) is located in Conewago 
Township, and is operated by the Borough of Hanover. The WWTP has an average daily flow 
permitted capacity of 5.6 mgd. According to the Borough of Hanover Chapter 94 Report, the 
plant averaged 4.124 mgd with a five-year average (2008-2012) of 373 gallons per day per 
equivalent dwelling unit. The projected 2017 average daily flow is 4.6 mgd.  

The Hanover Regional WWTP was originally constructed and placed into operation in 1987. In 
2012, the WWTP experienced its most recent upgrade to increase hydraulic capacity and 
organic loading capacity, and to remove adequate Total Nitrogen and Total Phosphorus in 
consonance with the Chesapeake Bay Tributary Strategy Nutrient Requirements. The treatment 
process consists of fine screening, grit removal, primary clarification, oxidation ditch activated 
sludge biological treatment, final clarification and continuous backwash filtration for 
denitrification. The finished water is disinfected using chlorine gas and dechlorinated using 
sulfur dioxide prior to being discharged to the South Branch of the Conewago Creek in 
Conewago Township during normal flow conditions. As part of the 2012 upgrade, a second 
outfall was installed to allow plant discharge to Plum Creek during peak flow events. Because 
substantial improvements have recently been made to the Hanover Regional WWTP, no 
upgrades are projected in the near future.  



Chapter 7  
 

164 Hanover Borough & Penn Township Joint Comprehensive Plan 

PENN TOWNSHIP WASTEWATER SYSTEM 
SERVICE AREAS AND COLLECTION SYSTEMS 
The Penn Township wastewater collection system serves approximately 10,565 customers: 
5,286 connections in Penn Township, 1,176 connections in Hanover Borough, 1,612 connections 
in West Manheim Township, and two non-residential customers in Heidelberg Township. In 
total, the waste stream consists of 60% domestic wastewater and 40% industrial wastewater. As 
a result of the flow exchange agreement between the municipalities, 2,467 connections from 
Penn Township flow to the Hanover Regional WWTP. The remaining properties in the 
northern and southeastern extremes of the Township utilize on-lot disposal. 

The collection system includes 399,745 feet of gravity sewer lines, and 11 pumping stations 
with 30,398 feet of force main (a pressurized line).  

The existing wastewater collection system utilizes 11 pumping stations, as listed in Table 7-1 
with their respective rated capacities and recent flows. A routine preventive maintenance, 
checks, and services program was implemented for each of these stations.  The pump stations 
are checked every weekday, and the wet wells are cleaned every three months. These measures 
help prevent equipment fatigue and extend their service life. Since the program was 
established, the stations have experienced very few problems. If a pump fault or high wet well 
level does occur, each pumping station is outfitted with an alarm system to notify the system 
operator of a problem.  

Penn Township has undertaken various projects to improve the condition of its collection 
system. Projects include televising sewer lines, inspecting manholes, installing flow meters, 
repairing leaking laterals, and installing water tight manholes. For example, several 
developments were constructed during the 1970s and 1980s, using clay pipe for the main sewer 
lines. Over the years, the joints between these sections of pipe have failed which allowed roots 
and groundwater to enter the sewer system. The Township has televised the lines in several of 
these developments and completed point repairs. In addition, at least twice per year all the 
lines that lay relatively flat are cleaned with high-pressure water equipment. 

The most recent improvements include the replacement of the main interceptor line, installed 
in 1963, from the wastewater treatment plant to York Street at Breezewood Drive. This project 
included the installation of 35 manholes, 176 feet of 30” pipe, 4,231 feet of 27” pipe, 1,466 feet of 
24” pipe and 2,600 feet of 18” pipe. Existing branch connections from the old interceptor were 
connected to the new line and the original interceptor was abandoned.  

  



Utilities  
 

Hanover Borough & Penn Township Joint Comprehensive Plan 165 

 
Penn Township Wastewater Treatment 
Plant 

 

 

TABLE 7-1 PENN TOWNSHIP WASTEWATER TREATMENT SYSTEM PUMPING STATIONS, 2013 
Station Location No. of 

Pumps 
Gallons Per 

Minute 
(gpm) 

Installed Type Annual 
Average 

Daily Flow 
(mgd) 

Capacity 
(mgd) 

Mullertown 2 309 1964 W/D 0.052 0.44 
Codorus State Park 2 275 1972 W/D 1.060 0.40 
Penn Village 2 153 1975; 

Upgraded in 
1986 

S 0.010 0.22 

Janet Street 2 60 1981 S 0.004 0.09 
Lark Avenue 2 207 1981 S 0.021 0.30 
Colonial Hills 2 250 1985 S 0.050 0.36 
Barnhart Drive 2 457 1986 S 0.064 0.63 
Grandview Acres 2 123 1987 S 0.042 0.18 
Breezewood Drive 2 88 1987 S 0.009 0.13 
Northview Acres 2 115 1989 S 0.037 0.17 
Nottingham Village 2 116 1989 S 0.006 0.17 
Laurel Drive Taken off-line,  April  2011__ 
Timberland II Taken off-line, February 2012 
Notes: S = Submersible, W/D = Wet/Dry Well                     
 Source: Annual Chapter 94 Report (Year Ending 2013), Penn Township, York County. 
 
PLANNED IMPROVEMENTS 
The Mullertown Pumping Station was built in 1963 and is scheduled to be replaced in 2014. 
The Codorus State Park Pumping Station was built in 1971 and is a buried metal station. 
Township staff has recommended that this station be replaced in 2016, prior to potential “rust 
through” of the existing station. The Laurel Drive and Timberland II pumping stations were 
replaced by a gravity main.  

WASTEWATER TREATMENT AND DISCHARGE 
Based on data included in the Township 2013 Chapter 94 Report, 
the Penn Township wastewater treatment plant’s existing annual 
average flow rate is 2.08 mgd, which constitutes approximately 49 
percent of the treatment capacity of 4.2 mgd. The five-year 
projected average flow rate is 2.5 mgd. Demand is not expected to 
increase significantly from the domestic/residential portion of the 
customer base in Penn Township. Only limited infill development 
and sewer service extension could occur and would be developer 
funded. The biggest contributor of the industrial wastewater is 
Hanover Foods Corporation who is a processor of fresh vegetables. 
This important employer may request additional capacity as it 



Chapter 7  
 

166 Hanover Borough & Penn Township Joint Comprehensive Plan 

expands its operations. Hanover Foods also operates a direct discharge wastewater treatment 
facility.  West Manheim Township holds 0.64 mgd in reserve and could need more in the long 
term. 

Penn Township wastewater treatment plant is located in the Township at 1020 Wilson Avenue. 
It was originally constructed in 1964, expanded in 1979, and upgraded in 2012 to comply with 
the Chesapeake Bay Tributary Strategy Nutrient Reduction Requirement. During the 2012 
upgrade, all the mechanical equipment throughout the plant was replaced. The treatment 
process consists of raw water screening, grit and grease removal, anoxic and aerobic treatment 
(MLE process), cloth filters and chlorination/dechlorination. The treated effluent is conveyed to 
Oil Creek, a tributary of the West Branch of Codorus Creek. 

The Township’s current five-year maintenance plan outlines the following maintenance and 
improvement projects for the wastewater treatment plant: 

• Roof Replacement on Blower Building – scheduled for 2014. 
• Sandblast/Repaint or Replace Sludge Storage Pad Cover – scheduled for 2015. 
• Sandblast/Repaint Lime Silo – scheduled for 2015. 
• Boiler Replacement –scheduled for 2016. 
• Centrifuge Feed Pumps Replacement – scheduled for 2016. 

ON-LOT SEWAGE DISPOSAL SYSTEMS 
In the interest of protecting public health and as recommended in the Township’s 2008 draft 
Act 537 plan update, Penn Township enacted an on-lot sewage management program in 2008. 
The program requires the inspection, pumping, maintenance and rehabilitation of on-lot 
sewage disposal systems to protect water quality. Pumping is required at least once every four 
years, unless the Township approves a longer cycle, and proof of pumping must be submitted 
to the Township. Repair, modification or replacement is required of a malfunctioning system. 
In extreme circumstances of imminent health hazard, the Township has the authority to 
perform or to contract to have performed the work necessary to abate the hazard. The 
Township has not put this program into effect but is prepared to do so as an implementation of 
the next plan update. 

STORMWATER MANAGEMENT SYSTEMS 
Stormwater is water that accumulates on the ground surface after rain or snow events or as a 
result of melting ice and snow. Stormwater is a concern for two reasons: the volume and timing 
of water movement can cause flooding and erosion, and the water can pick-up and carry 
pollutants into surface waters and water treatment systems. Stormwater management is the 
control and release of runoff in ways that minimize these negative impacts on human life, 
property, the environment, and the cost of water infrastructure and its operation.  



Utilities  
 

Hanover Borough & Penn Township Joint Comprehensive Plan 167 

In the past, stormwater management focused on minimizing the amount of stormwater 
generated by newly constructed impervious surfaces, such as buildings, parking lots and 
roads, and managing the location of stormwater infiltration or discharge facilities – both on a 
site development basis. Pennsylvania’s Stormwater Management Act (No. 167) was passed in 
1978 and required counties to prepare stormwater management plans for each watershed 
within its boundary. Municipal development regulations were to comply. 

More recently, as water quality conditions in the Chesapeake Bay have not improved as 
quickly as desired by the U.S. Environmental Protection Agency (EPA), the EPA has required 
the states to develop strategies to include water quality among the management objectives. 
York County covers the Act 167 Stormwater Management Plan Requirements and addresses 
water quality within its Integrated Water Resources Plan dated March 2011.  

STREAM IMPAIRMENT AND MAXIMUM POLLUTANT LOADS 
As identified in the Integrated Water Resources Plan, the Borough and the Township have 
areas located within the Conewago Creek and Codorus Creek watersheds. This portion of the 
Conewago Creek watershed is drained by the South Branch of the Conewago Creek and 
includes Plum Creek, Beaver Creek, and Indian Run. The Codorus Creek watershed is drained 
by the West Branch of the Codorus Creek and includes Furnace Creek, Oil Creek, Long Arm 
Creek, and Gitt Run. These watercourses within the Borough and Township along with their 
respective watersheds are shown throughout the maps in the Appendix.  

According to eMapPA, all streams located in the Hanover area are designated as warm water 
fisheries. Table 7-2 lists these streams and their impairment status and source. Siltation from 
agriculture is the most common source of impairment in local streams, however only a small 
portion of the Hanover area is actively farmed. The source of this impairment is likely the 
farmland surrounding the Hanover area in Berwick, Conewago, Heidelberg, and West 
Manheim Townships.  

According to York County’s Integrated Water Resources Plan, a Total Maximum Daily Load 
(TMDL) or total allowable pollutant load is to be established for each impairment of each 
impaired waterway. The Pennsylvania Department of Environmental Protection (PADEP) 
established a TMDL for siltation for Oil Creek in 2003 and has proposed a TMDL for siltation 
for the entire Conewago watershed. 

  



Chapter 7  
 

168 Hanover Borough & Penn Township Joint Comprehensive Plan 

TABLE 7-2 STREAMS AND STREAM CLASSIFICATIONS, HANOVER BOROUGH AND PENN TOWNSHIP 

 Designated 
Use 

Impaired Cause Source of Impairment TMDL 
Status 
(6/13) 

Streams in the South Branch  Conewago Creek watershed 
Beaver Creek WWF Siltation Agriculture Tentative 
Indian Run WWF Not Impaired - - 
Plum Creek WWF Siltation Agriculture, Urban 

Runoff/Storm Sewers 
Tentative 

South Branch 
Conewago Creek (main 
stem) 

WWF The portion closest to Penn Township is not 
Impaired. 

Tentative 

Streams in the West Branch Codorus Creek watershed 